1/10 SCALE RC 4WD FRONT MOTOR ELECTRIC DRIFT CAR

PARTS LIST
SH®

K=YU Xk

X Specifications are subject to change without notice.

PARTS CODE

110001

110002
110003
110005
110007
110009
110010
110011

110012
110013
110014
110015
110016
110017
110018
110019
110020
110021

110023
110024
110025
110026
110029
110032
110037
120001
120002
120003

Round head socket screw M3 X6 (10)
Round head socket screw M3 X8 (10)
Round head socket screw M2.5X6 (6)
Countersunk hex head screw M3 X8 (10)
Drub screw M3 X6 (6)

Drub screw M3X 20 (6)

Round head socket screw M2.5X 14 (6)
Cap screw M3 X6 (6)

Flat head screw M3 X 11(10)

E-clip E2.0 (10)

Flat head screw M3 X 13(10)

Flage nut M4 (4)

Snap pin R6 (10)

Shaft 2X9.8 (10)

Shaft 2X13.8 (5)

Shaft 2X11.8 (5)

3.0mm steel ball (13)

Luck nut M3(5)

Drub screw M3 X 16 (6)

Countersunk hex head screw M3<6 (10)
Taping screw 2.6 X 10(6)

Round head socket screw M3 10 (10)
Round head socket screw M3 X 12 (6)
Drub screw M3X10 (6)

E#0-4.0 (10)

Ball bearing 10X 15 (4)

Ball bearing 5X10 (4)

Ball bearing 5X 8 (4)

120004
120005
120006
130001
130002
130003
130004
130006
130007
130008
130009
130011
130016
148082
148083
210002
210004
210005
210007
210008
210009
210010
210012
210014
210016
210017
210018
2101018

Thrust bearing 3 X8

Ball bearing 3 X6 (4)

Ball bearing 3X7 (2)
O-ring 3.0 (10)

O-ring 11.5X1.5 (4)
O-ring 44X2.6 (2)

Oil seal (4)

Double sided tape (5)
Antenna pipe (2)

Black grease

Damper oil #300

Tools

FS bumper

MST 48P Spur Gear 82T
MST 48P Spur Gear 83T
C PARTS

E PARTS

F PARTS

H PARTS

| PARTS

J PARTS

K PARTS

N PARTS

O PARTS

R PARTS

S PARTS

Damper set

Alum servo mount (silver)

210104
2101088

210116S
210132
210133
2101348
210136S
210144-1
210144-2
210146
210147
210151
210161
2101628
2101658

210166S

210168S

2101778
2101798
2101808
2101818
2101828
2101838
210190

Front ball diff unit

Alum turn-buckle shaft 3 X28mm
(silver) (2)

Spur gear holder cover (silver)
4.8 ball connector (5)

5.8 ball connector (5)

Alum upper bulkhead R/L (silver)
Alum bulkhead R/L (silver)

Coil spring 28mm (hard X 2)

Coil spring 28mm (medium X 2)
60deg universal shaft set (2)
Servo Saver Spring (hard) (black)
Alum damper cylinder (4)
4.8mm ball connector nut (4)
Alum belt pully mount (silver)
Alum turn-buckle shaft 3 X20mm
(silver) (2)

Steel turn-buckle shaft 3 X20mm
(silver) (2)

Steel turn-buckle shaft 3 X 25mm
(silver) (2)

Alum cooling bar (silver) (2)

FS alum bulkhead RI/L (silver)
FS alum upper arm mount (silver) (2)
Alum post 17mm (silver) (2)
Alum post 31.5mm (silver) (2)
Alum steering post (silver) (2)

G PARTS

210193
210194
210197

210199
210200
210201
210202

210203
310001
310003S
310004S
3100058
310006
310008
310014
310015
310016
3100178
310018S
3100198
310020
310021
310025
310026
414147
414666

Cross joint (4)

60deg universal shaft (2) (steel)
Carbon lower deck (SSG)

w/ W rear brace

FS carbon front damper stay (SSG)
Carbon rear damper stay (SSG)
FS carbon upper deck (SSG)
Carbon rear lower deck brace
(W shape) (SSG)

FS carbon chassis set - 5pieces (SSG)
Ball connector 4.8 X4.5 (5)
Cylinder cap (silver) (2)

Spring retainer (silver) (2)

Rod guide cap (silver) (2)

Wheel axle (2)

Piston rod (2)

Diff plate (2)

Diff screw & spring set

CVA universal shaft set

Alum spacer 3X5.5X0.5 (silver)
Alum spacer 3X5.5x1.0 (silver)
Alum spacer 3X5.5X2.0 (silver)
Spacer 3x5x0.1mm (8)

Spacer 3x5x0.3mm (8)

Spacer 10x12x0.3mm (8)

FS direct center shaft

Drive belt-147

Drive belt-666

OPTION PARTS CODE

2101028
210103
210110
210113
2101158
2101178
2101188
2101208
210121
2101228
2101238
210124
210137

One way unit (silver)

One way joint (2)

Stabilizer set

Rear ball diff unit

Alum damper set(4) (silver)

Spur gear holder (silver)

Alum upright (silver) (2)

Alum high torgue servo saver (silver)
Alum spool unit

Alum steering arm (silver)

Alum belt stabilizer mount (silver)
Alum belt pully

4mm turnbuckle wrench

210143

210144
210144-3
210144-4
210145
210145R
2101458
210145GD
210152
210153
210154
210154-1

Alum wheel hubs

(Brake disc shaped) (4)
Coil spring set 28mm (8)
Coil spring 28mm (soft X 2)
Coil spring 28mm (super soft X 2)
Brake calipers (4)

Brake calipers-Red (4)
Brake calipers-Blue (4)
Brake calipers-Glod (4)
Piston (4)

Rod guide set (4)

Coil spring set 21mm (8)
Coil spring 21mm (hard X 2)

210154-2
210154-3
210154-4
210155
2101578
210159
210160
2101628
2101678
210184
210196S
2102048
210205

Coil spring 21mm (medium X 2)

Coil spring 21mm (soft X 2)

Coil spring 21mm (super soft X 2)
Servo saver spring (M)

Alum CVD universal shaft set (silver) (2)
5.8 X4mm ball connector (4)

5.8 X6mm ball connector (4)

Alum belt pulley mount (silver)

Alum turn-buckle shaft 3 X25mm (2)
FS CS pully set (1.54/1.66/1.82)
Alum stretch servo mount (silver)(2)
Alum spool unit (silver)

DK Coil spring set 30mm

210205-1
210205-2
210205-3
210205-4

210206
210207
210208
210209
210210
210211
210212
414144

DK Coil spring 30mm (Hard) (Silver) (2)
DK Coil spring 30mm (Medium) (Gold) (2)
DK Coil spring 30mm (Soft) (Red) (2)
DK Coil spring 30mm (Super soft)
(White) (2)

Alum Antenna Pipe Mount (Generalized)
Alum Pulley 10T

Alum Pulley 11T

Alum Pulley 12T

Alum Pulley 13T

Alum Pulley 18T

Ball diff screw M3 X 26

Drive belt-144

[ www.rc-mst.com ]
[ facebok.com/MST.tw ]

max sPeen TecHNoLoGY



http://facebok.com/MST.tw
http://www.rc-mst.com

PARTS

=
=
=
(=
(=
—
—
—
=

A11

110041

A12

b
h 110024
A13

110005

T

A PARTS

A14 x4 M3x6 Screw

B PARTS

A1 x21 M3X6 Screw
110001 4 EEEIR A
HER
A2 x16  M3x8 Screw
110002 - ESEIRAR
HEZ
A3 x5  M3x10 Screw
110026  [FSELRAH
HEZ
A4 x1 M3X12 Screw
110029  ESEIRAK
HEZ
A5 x3 M2.5X6 Screw
110003 B
HER
AB x2 M2.5% 14 Screw
110010 B35
HEX
A7 x1 M2.6X10 Screw
110025 F EISEIRHR
HEZ
A9 x9
110014
M3X 13 Screw
R IR
TI7YRAYRZRIY2—
A10 x16
110012
M3X 11 Screw
REAIRA
TIYRYRZT )2 —
X4 M3X5 Screw
JUSEHRAR

mEx

X4 M3X6 Screw
pIEEL: <0
mex

X19 M3X8 Screw

UBRBRA
mEz

& o007 fIa
1ERY
A15 x2 M3x10 Scre
[ 110032 N
1ERY
A16 x3 M3x16 Screw
110023 L8R4
TERY
A17 x2 M3x20 Screw
= 110009 1244
1ERY
A18 x6 R6 R-clip
110016 RFZ40
AFvIEY

A19 x8 2x9.8mm Sfaft
—_ 110017 o
vk
A20 x7 2x11.8mm Sfaft
el i1 i
A&
A21 x1  2x13.8mm Sfaft
S S b
AN
A22 x2 M3 Lock nut
O 110021 BE?%Q%'I‘E
AavoFvhk
A23 x4 M4 Flage nut
110015 highBng
75vyaviFvh
A24 x3 4.0 E-clip
110037 EF440
EUVY
A25 x2 M3x6 Screw
% 110011 HEEE
Fry SR )a—
A26 x1 M3x25 Diff screw
310015 TRENRM
FIEPY TR Y1~

B1 xs B2 x7

120001 120002

10X 15mm Ball bearing 5X10mm Ball bearing
AREREHIA TRERERIA

R=IRTF U

B3 x4

R=ILRFYUV T

O

B4 x2
120003 120005
5X8mm Ball bearing 3X6mm Ball bearing
TRERBIE TRERBIIE

R=IRFUVT

&

B5 x1

120004

3X8mm Thrust bearing
LEHERIR
AZANT UV

210002

C PARTS

Tﬂ
—1

R—ILRFUY

O

B6 x2

120006

3X7mm Ball bearing
TRIRENR
R=IARF U

B7 x1

130006

Double side tape
EREmE
2Ry YHET—7

B8 x1

130008

Black grease
BENE
JUR

B9 x1

130009

Damper oil 300#
SRR 300#
&)~ )L 300#

B10 x1

130011
Tools
IA8
TIEEvh

B11 x2

130003

44 xX2.6mm O-ring
[0}
oy

B12 x1

130007

] Antenna pipe

RIgE
FITFHIAT

B13 x1

130016

FS bumper
FSBATERAR

FS/\V)X—

FS-01D KIT




PARTS

D PARTS

Spur gear
PN
RIN—FY
D3 x1
414666
Drive belt (666)
¥ (666)
RS+ T~RIL (666)
D2 x1
414147
Drive belt (147)
FE#E (147)
RZ1TRILN (147)

E PARTS

210004

G PARTS x4

210190

O O

F PARTS

F6 x4
310003S
F1 x4 Cylinder cap
210005 B L
Damper cap YUV —FryT
SRS FEREE
TUI—FrvT
F7 x4
210005
panmtsa, Piston
A~y F2 x4 wEEE
;/ % 3100045 ek
i Spring retainer
b z‘; EEARIARRIR E8 v
; R «
= A7uvrur— F8 x
Oil seal
F3 x4  shaft guide ALY —IL
o 210005 OB
IYINAAR
F9 x4
210005
F4 x4 Rod guid a Damper adjuster
210005 °~+§g; o RS T HAREE
FEER FUIN—T IR —
Oy RAAK YI=T T
F5 x4 F10 x4
210005 3100058
Damper retainer Rod guide cap
EEEEE T HMERTE
FYN—UF—F— Oy RAA RFry7

F11 x4  3mm O-ring
130001 ofE
ouvy
F12 x8 2.0 E-clip
110013 EfiZ40
EUVY
F14 x4  Piston rod
310008 BT
ExhrayR
F16 x2
210144-1
Coil spring 28mm (stiff)
SERSEEE28mm (RE)

IR TY 7 28mm (J\—R)

] 2
F13 x4

210151

Alum damper cylinder
RADRERDS
FILZE F YN~ 5 —

F15 x4

130002
11.5X1.5mm O-ring

OfziR

ouvy
F17 x2
210144-2
Coil spring 28mm (medium)
SR E28mm (h)
TR TV T 28mm (ST717L)

| PARTS x2

210008

H PARTS x.

210007

=0

1iii'2'2i2i2i2

e o

2 3

FS-01D KIT



O PARTS

210014

N1 x1

210012
Battery mount set
Bt
Ny 7YY=k

210010 210009
Spur gear holder set Belt adjuster set

RERBEEE R RREIR
ZIN=FFIIV N NIV T —F—

Q PARTS
Q1 x1

2101368

Alum bulkhead
SRE S ARE
TILZE JULIAYR

Q7 x2

2101018

Q8 x1

g 2101628
O
O

Q9 x2

2101808

FS Alum upper arm mount
FSERERREBE
FSTILI8
FYIN—F—=LI Ik

s /00 OO0) (G0 00\

Alum bulkhead = =

o = | [—] o N o] ) =
FILZEL )LIAY R

Alum servo mount
SRA D FRMRIE
FILZE H—HRIYIVN

Alum belt pully mount
SRE SRR

FILZET—U—T Ik

Q3 x1 Q4 x1

2101348 2101348

Alum upper bulkhead Alum upper bulkhead

RA AR EEME SRA AR EEE

FIVZE 7y I—)LIAY R FIVZE 7 yIS—=I\ LI~y R

Q6 x1

2101798

FS alum bulkhead
FStaa & AItRHE
FSZILZ® JNLIAY R

Q5 x1

2101798
FS alum bulkhead

FSIRA 2 RAIMRE
FSTILZE /LAY R

FS-01D KIT



PARTS

P PARTS P1 x12 P10 x16 P11 xs P18 xs
310001 210133 “ 210132 210161
w 4.8X4.5mm Ball connector 5.8mm Ball connector 4.8mm Ball connector 4.8mm Ball connector nut
B3 2B SBHEE ShA PR ERARIE
po—IL 2F—LERK—IL ZF—LEOK—L eOR—Lyh
el —— P12 %2 P13 x4 Pt
3100188 3100198 3100178
P2 x1  Fs direct center shaft 3x5.5X1mm Spacer 3X5.5X2mm Spacer 3X5.5X0.5mm Spacer
310026 FS: s AERA AERA AERK
FStYy—3 w7k ZN—t Z—tf ANR=Y
P15 x3 P16 x2 P20 x2
P3 x4  Wheel axle 310021 310020 . 210181
ALY 370006 BEER 3x5xX0.3mm Spacer 3X5X0.1mm Spacer — Alum post 17mm
RANTHAN BRBH el BB ST Tmm
P A=Y FILSERZ N 7mm
P4 x2
310007
CVA swing shaft P17 x1 i
CVA{HESH 310025
CVAZRA VT v T 10X 12X 0.3mm Spacer
SR P21 x2  Alum post 31.5mm
P5 x2 ZN—tF 2101828 $RAE M 31.5mm
210194 FILZE RZ S 31.5mm
CVD swing shaft
CVD{#&hEH
CVDRA VT IvIh
P19 x1
P6 x2  crossjoint 2101168
a2 ee S Alum spur gear
HORRI AT — holder cover P22 x1  Alum heat sink bar
$EESFEETR 2101778 SRASAEME

FILIE ZN—FT RILT—H/I\—

FILZB E— R IN—

1 P7 x2  Aum steering post
2101838 BEE LA
ﬁ TV ZFFIVTRAN

P8 x1 —— —— P27 x P29 x12

210185 310015 110020
Inner pulley holder P23 x2 P25 x2 W Diff spring  3mm Steel ball
. REmREE 2101658 2101668 REWE K
4 T—U—RILT— Alum turn-buckle shaft 3 X 20mm Steel turn-buckle shaft 3 X 20mm FIRTIVY ZAF—ILIR—IL

SESLATFAAAR 3 X 20mm
AF=)E =Ny )L T~ 3X20mm

B ATIAAAE 3 20mm
AF =) H—=VINy )L+ 7k 3X20mm

P28 x1

Servo saver spring (H
P9 x2 P24 x3 P26 x2 o o ()
310014 210108S 2101688 fflf;\'@TJ‘ T (=R
Diff plate Alum turn-buckle shaft 3 X 28mm Steel turn-buckle shaft 3X25mm " Z7 )
TREBRW SRBLATIAAIAE 3X 28mm BRI IRAIAR 3 X 25mm
FT77L—hk FILZEL 5=\ )L+ Tk 3X28mm AF =) F—=VINy )L+ Tk 3X25mm

R PARTS

210016

S PARTS

210017

210200 x1

Carbon rear damper stay
iR 210201 X1
H—IRVBVTTVN=2T— FS carbon upper deck

FSHiift — 18R
B E R

FSH—RYB 7y =Ty *
210199 X1 H—RUB Yp—

210197 x1
Carbon lower deck

FS carbon front damper stay
F S AIEELR
FSH—RVE 7OV K FV/\—RF—

210202 X1

Carbon rear lower deck brace
TR TREEAR

A—RVB VP —TL—X

FS-01D KIT



110001

110002
110003
110005
110007
110009
110010
110011

110012
110013
110014
110015
110016
110017
110018
110019
110020
110021

110023
110024
110025
110026
110029
110032
110037
120001
120002
120003

BT

A7 A EISEIE#A-M3 X 6 (10)
AFIFS B ESEIRAE-M3 X 8 (10)
A7 A B SEIE#A-M2.5X 6 (6)
AHI7<AIUSEIRAK-M3 X 8 (10)
AFIZS B LE{FIRAR-M3 X 6 (6)
A7 A LETHRAK-M3 X 20 (6)
A7 A EISEIEAA-M2.5 X 14 (6)
AHIA EBEEEIRAE-M3X6 (£FF) (6)
AHIH-F RIRIRAA-M3 X 11 (10)
E#0-2.0 (10)

A FRIAIEAK-M3 X 13 (10)
(hAZIZNE-M4 (4)

R$H-6 (10)

#$5-2X9.8 (10)

#$H-2x13.8 (5)

#$4-2x11.8 (5)

3.0mmzE &k (13)

BAFRERIE-M3 (5)

AHI7SA LETIRAK-M3 X 16 (6)
NI EUSERAR-M3 X 6 (10)
BN A ¥ ESEE#%-2.6 X 10 (6)
A7 A EISEIE#A-M3 X 10 (10)
A7 B R IEIEAE-M3 X 12 (6)
A7 A EATRA%-M3 X 10 (6)
E#0-4.0 (10)

HEM-10X 15 (4)

FEFK-5X10 (4)

FER-5X 8 (4)

120004
120005
120006
130001
130002
130003
130004
130006
130007
130008
130009
130011
130016
148082
148083
210002
210004
210005
210007
210008
210009
210010
210012
210014
210016
210017
210018
2101018

LEHERIMR-3 X8
FERR-3X6 (4)
FER-3X7 (2)
O3%-3.0 (10)
OE-11.5X1.5 (4)
OEE-44X2.6 (2)
BERE @)
JBAREER (5)
KIRE (2)

2EhmE

B H #300

TAf

FS B51E7048

MST 48P A EHEE82T
MST 48P AEE183T
C &h&R

E &%

F 88

H &8 &

| B

J B

K B

N Z8%

O #B&H

R &8

S &
EEEATHE
SRE S FARKE (5R)

210104
210108S

210116S
210132
210133
2101348
210136S
210144-1
210144-2
210146
210147
210151
210161
2101628
2101658

210166S

210168S

2101778
2101798
2101808
2101818
2101828
2101838
210190

BIRRE SRR
SRR ATERAIAR
3x28mm (38) (2)
SRESTEETIR (5R)
4.8 BIKIEA (5)
5.8& BIKEAHE (5)
$REE EEHERL (ER)
SRE SRR RIL (5])
B FESEEE28mm (RE X 2)
B EREEE28mm (FA X 2)
A BECVDIEENEME (2)
TEERERE(RA)

5 4)
489X EERERIZIE (4)
SRE & R ERRAHAR)
SRBLATERAAR
3X20mm (38) (2)
SABLATIRRIAR
3X20mm () (2)
BRI RAAR
3Xx25mm () (2)
SEESEEAE (BR) (2)
FSEEE 2 AIHRAE RIL (5R)
FSERASIEBE (5R) (2)
SEEEZIE17mm (3R) (2)
$EERITHE31.5mm (5R) (2)
SRE BRI (1R) (2)

G #B&&

210193
210194
210197

210199
210200
210201
210202

210203
310001
3100038
310004S
3100058
310006
310008
310014
310015
310016
3100178
310018S
3100198
310020
310021
310025
310026
414147
414666

SEzEh (4P)

$HBUA BEECVDIEEDER (2)
i (SSG)
(&:SSGH#HAER)

F ST RTEEZE (SSG)
it BEZE (SSG)
FSHi#E — 18R (SSG)
T4 THAEAR

(SSG)

FSZ B R144E (SSG)
A7 A/ABKEE4.8X 4.5 (5)
HEEEE R )
EERRFARE () (2)
HERTE () (2)
B (2)

RO (2)

REBRW (2)
TREBRISAA

CVA {52hEhiE

$B# 73X 5.5x0.5mm ($)
$RELF3X5.5X 1.0mm (8])
$RE 3 X 5.5X2.0mm (§R)
#FE3X5X0.1mm (8)
3% 5X0.3mm (8)
10X 12X0.3mm (8)
FSE sk

#5147

2101028
210103
210110
210113
2101158
2101178
2101188
2101208
210121
2101228
2101238
210124
210137

IR MhmAR

SEERBIERAME (R)

AIEE FIEAT (2)

FHERRHE (R {D/AIREA)
e BRFERRE
SHERBREE (R) 4)
SR TEEEE (iR)
SHERBWAREE () (2)
SRERAMREER (I])
EBEHE
SEERBAERER R)
SRE R TIREEHRREE (1R)
MERRETER
AmmAARHRF

210143

210144
210144-3
210144-4
210145
210145R
2101458
210145GD
210152
210153
210154
210154-1

RESRIERE

T ARE4)
SEEEEE28mm (8)

i E28mm (X 2)
SHEEEZ28mm (FBEN X 2)
B (4)

Sl (4P) (B
HE i (4P) (BEE)
SR (4P) (B2
HFARRIERIEE 4)
SmBERE TR (@)
3 Z#821mm (8)
SBEEREE21mm (FEX2)

210154-2
210154-3
210154-4
210155
2101578
210159
210160
2101628
210167S
210184
210196S
2102048
210205

FE21mm (A x2)
£21mm (81X 2)

EEESEE21mm (FBEX X 2)
EEHREE/P(ER)
$REECVDIEENERE (5R)
5.8 X 4TREEHEHH (4)
5.8 X 6ERERIRSH (4)
$RE S HRBRREA (5R)
SRELATFAHAR 3 X 25mm (2P)
FS [RBAEELLABAY (1.54/1.66/1.82)
BESMRAEMME RE) (2)
SRASHME (R)
DK FEREEEAHE 30mm

210205-1
210205-2
210205-3
210205-4

210206
210207
210208
210209
210210
210211
210212
414144

5E 30mm (FE) (3RE8) (2)
S 30mm (F) (£8) (2)
4 30mm () (L&) (2)
DK FESEEE 30mm
(EEER) (B8) (2)
RERRIREE (BAE)
RESHREHI0T
EMESHRHBNT
SR RERER12T
RE S HRER13T
SRS EHER18T
TRENRHH 3X 26
#5144

110001

110002
110003
110005
110007
110009
110010
110011

110012
110013
110014
110015
110016
110017
110018
110019
110020
110021

110023
110024
110025
110026
110029
110032
110037
120001
120002
120003

IN=VUA (BtES)

FAFEZ M3X6 (10)
FNAFLE X M3 X8 (10)
NAREZ M2.5X6 (6)
AAME X M3X8 (10)

AL ERY M3X6 (6)

AT ERY M3X20 (6)
FRAFE R M2.5X 14 (6)
NAFTYTATY1— M3 X6 (6)
TZYRAYRZIY2— M3X11 (10)
EU>% E2.0 (10)

TSy RAYRZZY 12— M3X13 (10)
75VI0OvIF Yk M4 (10)
2F 7Y R6 (10)

v 7k 2X9.8 (10)

2Tk 2X13.8 (5)

2Tk 2x11.8 (5)

3.0mm XF—JLR—JL (13)
OvoFvk M3 (5)

FNATERY M3X16 (6)
AAILE X M3 X6 (10)
RAYYEYTER 2.6X10 (6)
AFREZ M3X10 (10)
FNAFLE X M3 X 12 (6)

AT ERY M3X10 (6)
EU>% 4.0 (10)
R=ILRF U2 10X15 (4)
R=ILRF U2 5X10 (4)
R=ILRFY>T 5X8 (4)

120004
120005
120006
130001
130002
130003
130004
130006
130007
130008
130009
130011
130016
148082
148083
210002
210004
210005
210007
210008
210009
210010
210012
210014
210016
210017
210018
2101018

RSAMRT UV 3%8
R=ILRF U2 3X6 (4)
R=ILRFUVT 3XT (2)
0YU>% 3.0 (10)

OUYV7 11.5X1.5 (4)
0UVT 44x26(2)
A —IL (4)

2RV VTET—7 (5)
FUTFIAT (2)
T39I IR

& I\—FAA)L #300
ITEtyk

FS/t)X—

MST 48PR/{—*7 82T
MST 48PR/{—F7 83T
c/t=Y

E/X—Y

FIX—Y

H/S—Y

AGV]

JIX—y

K/¢—Y

N/X—Y

0/X—Y

R/{—Y

SI—Y

EOZACE DN

FILZE H—RI IV (3R)

210104
2101088

210116S
210132
210133
2101348
210136S
210144-1
210144-2
210146
210147
210151
210161
2101628
2101658

210166S

210168S

2101778
2101798
2101808
2101818
2101828
2101838
210190

70vk FFFTIZVA

FIVZEL 5=\ )L+ T~
3x28mm (i) (2)

ZI—FT RILT—HI\— ()

4.8 EOR—IL (5)

5.8 EOR—IL (5)

FIVZEL 7=/ LAY R RIL (8R)
FILSE JULIAY R RIL B8)
JAILRTY V% 28mm (JA\—K X2)
JAIATIVYT 28mm (ST T LX2)
60EI=N\—HFILZrTk Yk (2)
=R /N\=2TVT (I\—R) (8)
FIVZE FVIS—V )5 — (4)
4.8mm EOR—/LFY (4)

FILIE 7—U—TIVh (3R)
FIVIR Z—2 Ny IV v T~
3x20mm (18) (2)

AF =B F—=2I\y )L v T~
3x20mm (38) (2)

AF=)E 55—\ I)Lv T~
3x25mm (i8) (2)

FILEE =22 I— (3R) (2)
FSTILIE JULIAY R RIL (§R)
FSTILIE 7yR—F—LIIv b (3) (2)
FILZE KRR 17mm (5R) (2)
FILZE RZ 31.5mm (3B) (2)
FILZE ZF T UV TR (3B) (2)
G/\—Y

210193
210194
210197

210199
210200
210201
210202

210203
310001
3100038
3100048
3100058
310006
310008
310014
310015
310016
3100178
310018S
3100198
310020
310021
310025
310026
414147
414666

HORRI AT — (4)

2F—ILE GOEEL=/N—HIL TN (2)
H—RVE Vv — (SSG)
(UPTL—RH)

FSH—TRVEL TOV N §V)\—2F— (SSG)
H—RVB UPH V) —25F— (SSG)
FSH—RVEL 7v/—F v (SSG)
H—RVB UF S r—TL—R
(WFE)

FS h—TRVE v —3tyh (5) (SSG)
EOR—)L 4.8X4.5 (5)

YUV ET—FryT (88) (2)
ZFYUVTUF—F— (3B) (2)

Hy kAL RFPYT (3R) (2)
RA—ILTFI R (2)

ExRrOvR (2)

FI7TL—h (2)

FIRIYa— & RTUVT YR
CVAZZN—HILYv Tk vk
FILIE 2~ 3X5.5%0.5 (3R)
FILIH 2R~ 3x5.5%1.0 (38)
FILZE 2R~ 3X5.5x2.0 (3R)
Z~—1 3X5X0.1mm (8)

ZR—H 3X5X0.3mm (8)

ZAR—H 10X 12X 0.3mm (8)

FS tvd—vv7h
RSATRIVR-147
RSATARIL1-666

2101028
210103
210110
210113
2101158
2101178
2101188
2101208
210121
2101228
2101238
210124
210137

A72aVIR—Y IR @HstsEE)

FIEE Iy zA21=yh (3R)

TV T3V (2)

2HEZ Y-ty h

UVR—=ILF 71y h

FILIE )~y (4) (5B)
ZI—FFRILT— (5R)

FILVZE FYTZ1AN (1R) (2)

FILIE A ML —RE1\— (3R)
FILZE Y UYRFIZILAZY
FIVZE RFF I T T—1 (5R)
TILZW NIVNZATESAHF =TIV (1R)
FIZE T —

4mm Z—>)\yI)LLVF

210143

210144
210144-3
210144-4
210145
210145R
2101458
210145GD
210152
210153
210154
210154-1

FILZE TL—FFrRUE
RA—ILINT (4)

AAIWRTUVY vk 28mm (8)
IR TYVY 28mm (V7R X2)
AANRTYVY 28mm (Z—/—Y Tk X2)
TL—FFvU/— (4)
TL—FFrU/— (7) (4)
TL—FFvU/— () (4)
TL—FFvU/N— () (4)
ERRY (4)

Oy RACREY S (4)
AALRZUVY Yk 21mm (8)
JAIVRT I 24mm (J\—R X 2)

210154-2
210154-3
210154-4
210155
2101578
210159
210160
2101628
2101678
210184
210196S
2102048
210205

AAIWRTY>Y 21mm (ST TLX2)
AR TUVY 21mm (V7R X2)
JANATYVY 20mm (R—/8—Y TR X2)
H—REAN—R TS (IFTL) (B)
FIIE CVDIZN=HILI ¥ Ty b (8) (2)
5.8X4mm EOR—IL (4)

5.8X6mm EOR—)L (4)

TR T—U—I VUK (iR)

FILSE 5=y oLy v 7N 3% 25mm (2)
FSTYhx7—")—1tv (1.54/1.66/1.82)
FILZE ARy F H—RYIVN (3R) (2)
FILIE YUY RFIRILIZ Y (5R)
DKOAILAZU>Y vk 30mm

210205-1
210205-2
210205-3
210205-4

210206
210207
210208
210209
210210
210211
210212
414144

DKIAILZTYSY 30mm (\—F) () (2)
DKIILRTYVY 30mm (3747L) (2) (2)
DKIALR 7Y% 30mm (V7 1) () (2)
DKIOAJLRATZY > 30mm
(Z—/¢—Y7R) (B) ()

TIVEE FoTFFIA TRV (LEBR)
FILZE 7—1U—10T

FILZE T—=U—1T

FILZE T—1U—12T

FILZE T—1U—13T

FILZE T—1U—18T

TIRY') 21— M3X26

msr

ma.

026017list

20 TeCHNoLoGY

[ www.rc-mst.com ]

RS TRILN-144
[=] £ =]

more information

wd



http://www.rc-mst.com
http://www.rc-mst.com

